=
b
o
=
S
=
(&
@
R~
S
-
c
S
@
=
wd
P
=
=

Direct Drainages
Tactical Basin Plan

December 2020

7~ VERMONT
WATER INVESTMENT DIVISION




Approved:

E-SIGNED by Peter Walke
on 2021-01-04 09:17:53 EST

Peter Walke Commissioner Date

Department of Environmental Conservation

E-SIGNED by Julia Moore
on 2021-01-05 18:41:41 EST

Julia S. Moore, Secretary Date

Agency of Natural Resources

Plan prepared by DEC Water Investment Division
GIS & Mapping support: DEC Watershed Management Division and Water Investment Division
Cover Photo: Karen Bates

The Vermont Agency of Natural Resources is an equal opportunity agency and offers all persons the benefits
of participating in each of its programs and competing in all areas of employment regardless of race, colot,
[...]
established standards identified in permit527 before discharge into a receiving water.

As of the issuance of this plan, all facilities have been reissued permits in accordance with the Lake
Champlain Phosphorus TMDL except for Burlington Main. Butlington is working on an integrated
plan for meeting multiple Clean Water Act requirements — the city is looking at stormwater and
wastewater together to come up with a long-term plan for reducing phosphorus in both types of
discharge. The goal will be issuance of an integrated permit that includes all three wastewater
facilities and the MS4/stormwater.

The DEC Wastewater Program maintains a tracking system for phosphorus loading from Vermont
WWTFs so that a facility approaching, or over, 80% of the annual mass limit in its permit can be
identified. The 80% threshold is calculated by comparing the individual annual mass limit to the
actual phosphorus discharge load from the WWTF over the prior 12 months:

WWTF Annual TP Load / Annual Mass Limit x 100

WWTFs in the Lake Champlain watershed with existing discharged loads of phosphorus already at,
or above, 80% of their current annual mass limits atre identified in Table 17.

To ensure that all facilities are operating as efficiently as possible, all reissued wastewater discharge
permits under the 2016 TMDL will require facilities to develop or update a Phosphorus

2" National Pollutant Discharge Elimination System (NPDES) Permits

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 82


https://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/PhosphorusOptimizationPlanGuidance.pdf
https://dec.vermont.gov/watershed/wastewater/discharge-permits#Additional%20Policies%20and%20Procedures

Optimization Plan (POP) to increase the WWTE’s phosphorus removal efficiency by implementing
optimization techniques that achieve phosphorus reductions using primarily existing facilities and
equipment. Facilities will be given 12 months following permit issuance to engage in optimization
techniques for the removal of TP. With support from the Lake Champlain Basin Program, DEC
initiated a wastewater optimization and technical assistance program in 2018. Optimization

assistance will remain available to facilities through this program through at least 2020.

In addition to the POP, all permits will require facilities’ phosphorus discharge to be evaluated by
the ANR Secretary relative to the 80% threshold after the optimization period and based on the
prior 12 months. The 80% evaluation continues on a rolling 12-month basis thereafter. If a facility is
at, or reaches, 80% of its annual mass limit, the permittee must develop a Phosphorus
Elimination/Reduction Plan (PERP) to ensure that the facility will comply with its annual mass
limit.

Burlington and St. Albans City in the North Lake Basin (see Table 17) use combined sewers where
stormwater and wastewater are directed to and flow together through the sewer system to the
treatment facility. Occasionally, as a result of precipitation events that surpass the capacity of the
sewer collection system, combined sewer overflows (CSOs) may occur. Communities with CSOs
have been issued {1272 orders directing them to prepare a Long-Term Control Plan (LTCP). A
guidance document that provides additional detail beyond the existing EPA guidelines and the
requirements of the CSO Rule is available and the LTCPs prepared by municipalities will be
evaluated against it. Due to the schedule in preparing this guidance document, DEC will work
cooperatively with the communities to ensure that comprehensive plans with a high probability of

success will be created.

DEC will employ flexibility in helping municipalities meet LC TMDL targets for their WWTF by:

e Expressing effluent TP limits in permits as total annual mass loads.

e Providing a period of time for optimization to be pursued and the corresponding load
reduction results to be realized, and then commencement of the process to upgrade TP
treatment facilities will be required when actual TP loads reach 80% of the TMDL limits.

e Establishing TP compliance schedules in discharge permits that allow adequate time for
planning, engineering, and municipal budgeting.

e Providing other forms of flexibility that support achieving the wasteload allocations in an
optimally cost-effective manner, including P trading and integrated planning and permitting

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 83


https://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/PhosphorusOptimizationPlanGuidance.pdf

Table 17. Summary of permit requirements for the wastewater treatment facilities in the North Lake Basin. MGD -
Million Gallons/day; WL — Waste Load Allocations; LMM - Low monthly mean, CSO - Combined Sewer Overflows

Facility Permit Design 5/01/2018- TMDL Iwc* Treatment # of Receiving water
permit ID expiration flow 4/30/2019 WLA 7Q10 type CSOs

MGD Flow (MGD)/ MT P/yr. /LMM
Percent of
Design Flow

Alburgh 0.164 MGD | 0.108 N/A Aerated 0 Lake Champlain
3-1180 126% lagoons and
spray field
St Albans City | 2022 4.000 | 2.49 MGD 2.76 (until |47.7% 0.97/.06 | Rotating 1 Stevens Brook Wetlands
3-1279 62.5% upgrades 1 biological contiguous with Lake
completed contactor Champlain
orluly 1,
2020)
St Albans 2022 0.040 |0.0207 MGD | 0.028 46.1% | 0.024/0. | Tertiary 0 Stevens Brook
Northwest 52% 014 treatment
Correctional
3-1260
VT Fish & 2022 11.500 |3.65 MGD 0.914 20.8% |N/A Clarifier w/ 0 Lake Champlain
Wildlife —Ed 35% alum
Weed Fish
Culture
Station
3-1312
Burlington 6/30/2010 ' 5.300 | 3.94 MGD 1.464 26.4% | N/A Activated | 3 Lake Champlain
Main 74% sludge
3-1331
South 2022 1.250 1 0.6175 MGD 0.345 22.4% |N/A Extended |0 Shelburne Bay
Burlington - 49% aeration
Bartlett Bay
3-1284
Shelburne 1 2022 0.440 |0.258 MGD 0.122 48.4% N/A Sequencing |0 Shelburne Bay
(Crown Rd) 58% batch
3-1289 reactor
Shelburne 2 | 2022 0.660 | 0.35 MGD 0.182 80.5% |0.897/0. | Sequencing | 0 McCabes Brook
(Harbor Rd) 53% 576 batch
3-1304 reactor
Hinesburg 2022 0.250 | 0.147 MGD 0.069 62% 1 0.554/0. | Aerated 0 LaPlatte River
3-1172 59% 162 lagoon

* Instream Waste Concentration — or the proportion of river flow at lowest base (7Q10) and low median monthly (LMM) flow attributable
to discharge, for the facility design flow. Note that the IWC is specific to the flow of receiving water.

Facility -specific information

Alburgh Village- Treated wastewater is dispersed via spray irrigation on two land application areas
that are under drained. Treated wastewater that infiltrates into the soil and groundwater is collected
in the underdrain system and discharges to the lake. Total phosphorous annual effluent loads from
this facility are far less than the wasteload allocation (WLA) of 0.108 MT/year. However, the
hydraulic loading being higher than the design flow is a concern for this facility. The Department is
initiating a desktop inspection to closely review the flow data to support subsequent discussions and
requirements.

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 84



St Albans City - Following primary clarifiers, rotating biological contactors, trickling filter, and
secondary clarifiers, the effluent is treated in flocculation tanks with alum and polymer for
phosphorus removal by means of cloth disk filtration. Effluent then undergoes a by
chlorination/dichlorination process for disinfection. An $18M upgrade project is cutrently
completing construction that improves the ability of the facility to remove Phosphorus and repaired
or replaced other equipment. Associated with the collection system for the WWTT is the presence
of one active combined sewer overflow (CSO). This overflow occurs near Lower Weldon Street and
flows to Stevens Brook. The ANR has issued a {1272 Order, which requires ongoing abatement
work to achieve compliance with CSO Policy. The City is in the process of developing a Long-Term
Control Plan for their CSOs.

St Albans Northwest Correctional - consists of four aerated lagoons and tertiary filtration
followed by ultraviolet disinfection.

VT Fish and Wildlife - Ed Weed Fish Culture - Wastewater flowing through the raceways is sent
directly to the 1.3 acre polishing pond while wastewater from the cleaning of the raceways is directed
to a clarifier and then to the finishing pond for treatment. While in the clarifier, the wastewater is
treated with alum to facilitate solids settling. Effluent discharged from the pond flows down a
stabilized channel to Llake Champlain.

Burlington Main - designed for an average daily flow of 5.3 MGD during dry weather conditions;
however, the secondary treatment process has the hydraulic capacity to treat peak flow rates of 13
MGD of combined dry and wet weather wastewaters during storm events. Wet weather flows
exceeding 11 MGD are treated through mechanical screening, vortex separation and disinfection to
avoid discharge of waterborne human pathogens. This process also provides a high level of
treatment for the “first flush” that typically contains the highest level of pollutant concentration.
The Burlington Main WWTT has a conventional activated sludge treatment process. Burlington has
started separate projects to upgrade the disinfection systems; and SCADA and PLCs at each of three
wastewater treatment facilities. The City is evaluating this WWTTF for additional age and nutrient
related projects. The City is also currently drafting a Long-Term Control Plan to address the
Combined Sewer Overflows. Burlington is currently developing an integrated plan for the
stormwater and the three Butlington wastewater facilities. The plan is scheduled to be completed in
2021.

South Burlington - Bartlett Bay - provides advanced treatment of wastewater including rotary
screening, extended aeration for secondary treatment and nitrification, chemical precipitation for
phosphorus removal, a cloth disk filter for effluent polishing, and ultraviolet disinfection. Bartlett
Bay WWTT is undergoing their twenty-year evaluation in preparation of their next age-related
refurbishment project and is on the CWSRF Project Priority List for a $19M project in 2022.

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 85



Shelburne 1 - Crown Rd. - provides advanced treatment of wastewater using sequential batch
reactors for secondary treatment and nitrification, chemical precipitation for phosphorus removal, a
cloth disk filter for effluent polishing and chlorination/dechlorination for disinfection.

Shelburne 2 - Harbor Rd. - provides advanced treatment of wastewater using rotary screening,
sequential batch reactors for secondary treatment, nitrification, biological phosphorus removal,
chemical precipitation for added phosphorus removal, filter for effluent polishing and ultraviolet
light disinfection. Shelburne has recently received financing from the State Revolving L.oan Fund to
study the feasibility of consolidating these two facilities into Shelburne 1, eliminating Shelburne 2.
Costs related to the Shelburne facilities has not been determined pending the project selected. A
decision is anticipated in summer of 2020.

Hinesburg - consists of three aerated lagoons, chemical addition for phosphorus removal and
chlorination/dechlorination for disinfection. Hinesburg gets good phosphorus removal for the
technology. However the most recent permit includes reduced limits on both total phosphorus and
ammonia. The facility’s current discharge permit includes a compliance schedule that requires an
upgrade of the treatment system to address total phosphorus removal and ammonia removal by
December 31, 2022. The town is currently entering the design phase one of this upgrade. Their
phosphorus load now exceeds the allowed phosphorus discharge, and their wasteload allocation
would require a .2 MT/YR reduction to meet their target permitted load going forward. Hinesburg
is planning to replace the lagoon technology with sequenced batch reactor technology that can
address the nitrogen reductions paired with cloth disc filtration and chemical addition to address the
phosphorus removal at a cost of $11.5M.

Financial Assistance

Municipalities have and will continue to upgrade WWTFs to meet the TMDL and optimize
performance with assistance from state and federal loan and grant programs through Clean Water
State Revolving Fund, Vermont Pollution Control Grants, USDA Rural Development’s Water
Environment Program, and the Vermont Clean Water Fund. The significant increase in spending on
these facilities since 2018 based on funding awarded by state agencies is illustrated on page 75 of
The Vermont Clean Water Investment 2019 Performance Report. Priorities highlighted above for
each of the wastewater treatment facilities are included in the Project Priority List articulated in the
FFY20/FFY21 DEC’s “Intended Use Plan” as developed by the Water Investment Division.

The increase in funding coincides with the recent permit approvals for all North Lake WWTF

except Burlington’s (see above) beginning in 2017. Once permits were issued, municipalities were
able to plan to update and improve facilities to meet permit requirements. The DEC WSMD

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 86


https://dec.vermont.gov/sites/dec/files/wsm/erp/2020-01-14_CleanWaterPerformanceReport_SFY2019-FINAL.pdf
https://dec.vermont.gov/water-investment/water-financing/srf/intended-use-plans
https://anrweb.vt.gov/DEC/IWIS/ReportViewer2.aspx?Report=WWActiveNPDESPermits&ViewParms=False#P8090cd6c1ca24b2197706452916ce4cd_2_43iT0

Wastewater Management Program’s TMDL page provides additional information to assist
municipalities with permit compliance, including a list of grant and loan opportunities.

Village Wastewater Solutions

Many villages and rural communities lack community wastewater disposal systems and municipal
wastewater collection and treatment, hampering revitalization efforts while adding to bacterial
contaminations when existing systems are failing. In the North Lake Basin, communities with dense
development near the lake may be important areas to consider for alternative wastewater treatment
solutions. DEC supports communities in planning and installation of wastewater solutions.

In general, new village wastewater solutions are decentralized and involve in-ground disposal
systems (e.g., leach fields). Projects can range in size from serving just one property, to small clusters
of users sharing a system, to connecting a whole village. Funding for design and construction may
also be decentralized, with solutions implemented through a variety of means to reduce costs,
including:

e State and federal infrastructure grants and loans

e Local bonds

e Coordinating with construction projects (housing, public buildings, business expansion etc.)
to address the new wastewater needs along with the existing village needs.

¢ Funds to replace individual systems can be applied to a community system instead

Vermont has formed an interagency Village Wastewater Initiative Committee (VWIC) led by the
Department of Environmental Conservation (DEC). The committee meets biweekly to discuss
progress of the villages, development of tools and resources, and coordination between funders and
service providers. VWIC has designed a workbook to help in organizing a village wastewater
committee first step in initiating solutions.

Recommendations

The Chapter 5 Implementation Table includes strategies that supports the ANR’s efforts described
above. In addition, proposed assistance that could be provided by partners is provided below:

e Support additional community education around consumer actions that increase efficiency
and reliability of wastewater treatment facilities, e.g., “Don’t Flush This” brochure

Northern Lake Champlain Direct Drainages Tactical Basin Plan Page 87


https://dec.vermont.gov/watershed/wastewater/tmdl-information#!
https://dec.vermont.gov/sites/dec/files/village_ww/WastewaterWorkbook.pdf

’ G. Natural Resource Restoration--Forests